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MODEL NO. SR1600

ITEM PART NO. DESCRIPTION QTY NOTE
001 251609-3 Hatlapú peremes csavar M6x17 1   1
002 224011-3 Külso illesztoperem 45 5600NB/   1
003 224224-6 Belso illesztoperem 45 20/30 m   1
004 285802-7 Csapágyfedél 19-33 285802-7   1
005 325239-7 Tengely SR1600/5600NB   1
006 254011-9 Ék 4 254011-9   1
007 211106-1 Golyóscsapágy 6201LLB 211106-1   1
008 257010-0 Gyuru 12 257010-0   1
009 961155-5 Seeger-gyuru S-38 961155-5   1
010 164885-9 Mozgatható védoburkolat SR1600   1
011 231730-4 Visszahúzó rugó 4 SR1800/5600R   1
012 911126-2 Trapézfeju csavar M4x16 5500S   4
013 315313-9 Csapágyház SR1800/SR1600*   1
014 221697-4 Fogaskerék 50 SR1600   1
015 961016-9 Zárógyuru E-10 961016-9   1
016 265251-4 Hatlapú csavar M6x16, új   1
017 941151-9 Lapos Alátét 6 941151-9*   1
018 341779-7 Hasítókés SR1600   1
019 154405-7 Furészlap-ház, komplett SR1600   1

INC. 24
020 231549-1 Torziós rugó 6 SR1800/SR1600   1
021 911119-9 Csavar   1
022 213008-7 O-gyuru 22,4 HR2510/6830/6833   1
023 343295-5 Alátét 19 SR1600   1
024 213407-3 O-gyuru 26 41NB/SR16/HR2000/41   1
025 210042-8 #Golyóscsapágy 629LLB   1
026 253768-9 Lapos Alátét 9 SR1600   1
027 341778-9 Tengelyrögzíto SR1600   1
028 241102-5 FAN 86   1
029 512753-4 Forgórész 220V SR1600   1 220V

INC. 25,26,28,31,32
030 911280-2 Csavar   2
031 681625-5 Szigetelo alátét 681625-5*   1
032 211031-6 #Golyóscsapágy 608LLB   1
033 522548-7 Állórész 220V SR1600   1 220V
034 411912-6 Fohantyúburkolat SR1600   1
035 911133-5 Trapézfeju csavar M4x18 911133   2
036 687031-2 Kábel-feszültségmentesíto   1
037 665016-8 POWER SUPPLY CORD 1.00-2-2.5   1
038 682504-0 Kábelvédo 10-85   1
039 645208-5 #Zajszuro kondenzátor   1 220/240V
040 650210-5 Kapcsoló SGE215C-3 4101RH   1
041 854440-2 NAME PLATE SR1600   1
042 953101-2 Csapszegecs 0-3   2
043 911268-2 Trapézfeju csavar M5x45 911268   3
044 911153-9 Trapézfeju csavar M4x28 911153   3
045 156821-9 Motorház SR1600, új   1
046 263014-2 Gumi csapszeg 4 263014-2   1
047 251919-8 Négylapú fejescsavar M6x20 410   1
048 343809-0 Nyomólap SR1800/2300   1
049 251919-8 Négylapú fejescsavar M6x20 410   1
050 253804-1 U-alakú lapos alátét 6 253804-   1
051 931302-2 Hatlapú anya M6 931302-2   1
052 251919-8 Négylapú fejescsavar M6x20 410   1
053 343859-5 #Mélységbeállító skála vezetosí   1
054 164583-5 Könyökös nyomólap SR1600   1
055 257078-6 Gyuru 6 257078-6   1
056 252624-0 Szárnyas anya M6 252624-0*   1
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057 181030-1 Szénkefe CB-100 (=CB-101, CB-1   1
058 643600-9 Szénkefetartó-sapka 6-10 64360   2
059 341717-9 Szorító kar SR1800/SR1600   1
060 253804-1 U-alakú lapos alátét 6 253804-   1
061 341718-7 Lap a szorító karhoz SR1800/S   1
062 911101-8 Trapézfeju csavar M4x6 911101-   1
063 251227-7 Süllyesztett feju csavar M6x22   1
064 262502-6 Gumi hüvely 6 5800BR/5600BR/SR   1
065 168090-0 Alaplemez SR1600   1
066 924316-8 Szárnyas csavar M6x15 924316-   1
067 231316-4 Nyomórugó 7 231316-4*   1
068 253819-8 Lapos Alátét 6 SR2300   1
069 252624-0 Szárnyas anya M6 252624-0*   1
070 341777-1 Elülso védolemez SR1600   1
071 911106-8 Trapézfeju csavar M4x8 911106-   2
400 792313-0 T.C.T. SAW BLADE 165   1
401 164095-8 GUIDE RULE   1
402 782209-3 SOCKET WRENCH  9   1
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